
MG46S



NO. Code DESCRIPTION QTY

1 91221 BOLT 3/8-24UNFX38 1

2 94042 FLAT WASHER 1

3 602001 BLADE WASHER 1

4 602002 BLADE 1

5 602057 BLADE ADAPTER 1

6 605202 DECORATIVE COVERS LEFT 1

7 605203 DECORATIVE COVER RIGHT 1

8 91304 BOLT M6X16 2

9 606109 BELT COVER 1

10 90060 BOLT M6 12

11 606011 INITIATIVE PULLEY 1

12 91405 BOLT M6X8 1

13 606088 BELT VZ762 1

14 92139 SCREW KAL50x12 17

15 296501 KEY 1

16 601048-136 DECK 1

17 606003 FRONT AXLE PLANK 2

18 91329 BOLT GB5787 M6X16 8

19 91347 BOLT M8X30 3

20 94040 WASHER 3

21 94041 WASHER 4

22 220016010066 ENGINE DVO160 1

23 94036 CIRCLIP 1

24 604001 TORSIONAL SPRING (REAR COVER) 1

25 604150 AXLE(REAR COVER) 1

26 604005 REAR COVER 1

27 604002 CHASSIS ADORNMENT 1

28 92140 SCREW  KAL50x16 10

29 606009 REAR AXLE PLANK 2

30 601005 CABLE PROTECTION PIPE 1

31 604004 BACK PANEL 1

32 601004 MULCHING PLUG 1

33 90059 BOLT M8 4

34 91868 BOLT 2

35 599601 CLIP WIRE HARNESS 1

36 91343 BOLT M8X16 4

37 601028 LEFT HANDLE SUPPORT 1

38 605098-206 KNOB(SMALL) 4

39 605005-206 LOWER HANDLE 1

40 605221 CLIP 2

41 604108 SIDE ROW LATCHING SPRING. 1

42 605212-206 UPPER HANDLE 1

43 91870 BOLT 1

44 605010-136 BRAKE LEVEL 1

45 605007-053 SOFT GRIP 1

46 605015-206 CLUTCH LEVEL 1

47 605009 ROPE GUIDE SUPPORT 1

48 90016 BOLT M6 1

49 94057 WASHER 3



50 90061 NUT 2

51 604103 CLOSED POSITION COVER PLATE. 1

52 605287 BRAKE AND CLUTCH CABLE 1

53 606016 SPRING 1

54 601180 RIGHT HANDLE SUPPORT 1

55 91404 BOLT GB5783 M6X14 4

56 604102 SIDE COVER LOCKING BUCKLE. 1

57 604152 STRAW BOX TOP COVER ASSEMBLY 1

58 604015-069 FABRIC BAG 1

59 90063 NUT M5 4

60 92070 BOLT M5X22 4

61 604213-010 FRAME 1

62 604009 SIDE DISCHARGE COVER 1

63 604008 SIDE DISCHARGE CHUTE 1

64 604011 TORSIONAL SPRING 1

65 604012 BRACKET(SIDE DISCHARGE COVER) 1

66 604010  AXLE(SIDE DISCHARGE COVER) 1

67 91406 BOLT GB801 M6X14 2

68 605204 PANEL 1

69 90057 NUT M10 4

70 606145-206 WHEEL COVER 2

71 94046 FLAT WASHER 4

72 606005 FRONT AXLE 1

73 606004 HOLD HOOP 2

74 606143 REAR WHEEL 2

75 606140 FRONT WHEEL 2

76 94049 CIRCLIP 4

77 606013 RIGHT GEAR ASSY 1

78 606034 INNER WHEEL COVER 2

79 606010 BALL BEARING 2

80 606062 REAR AXLE 1

81 90058 NUT M6 6

82 605067 DRINK HOLDER 2

83 603017 HEIGHT ADJUSTMENT LINK BAR 1

84 603062 HEIGHT ADJUSTER SPRING 1

85 91867 FIXED BOLT 2

86 606012 LEFT GEAR ASSY 1

87 606144-206 WHEEL COVER 2

88 606021 TRANSMISSION GEAR PIN 2

89 606083 GEAR BOX 1

90 603009 HEIGHT ADJUSTER  LEVEL 1

91 603008-206 HEIGHT ADJUSTER COVER 1

92 603002 SPRING LAMINATION(HEIGHT ADJUSTER) 1

93 605006 LOWER PUSH ROD PLUG 2

94 601094 HOOD 1

95 601073 WASH MOUTH 1

96 94072 O-RINGS 1

97 90003 NUT M14*1.5 1





NO. Code DESCRIPTION QTY

1 91365 BOLT M6X12 8

2 311101 COVER COMP,CYLINDER HEAD 1

3 96161 PACKING,HEADCOVER 1

4 312101 ARM, ROCKER 2

5 312201 PLATE,PUSH ROD GUIDE 1

6 311802 SEAT, VALVE SPRING,IN 2

7 316001 SPRING,VALVE 2

8 311801 RETURNER,INTAKE VALVE 2

9 311701 VALVE, INTAKE 1

10 315901 VALVE EXHAUST 1

11 97109 SPARK PULG 1

12 314703-053 IN THE HOOD 1

13 91369 BOLT M6X25 1

14 315201 BRAKE ASSY 1

15 314302 PLATE,GOVERNOR 1

16 311901 ROD,PUSH 2

17 316101 LIFTER,VALVE 2

18 312001 CAMSHAFT ASSY 1

19 311602 SCRAPER RING SET ,PISTON 1

20 311201 PISTON 1

21 315501 PIN, PISTON 1

22 291301 CLIP, PISTON 2

23 311501 ROD ASSEMBLY., CONNECTING 1

24 310202 CYLINDER 1

25 93524 OIL SEAL 1

26 90043 NUT,FLANGE 3

27 91829 ADJUSTER ROCKER ARM 2

28 310501 SHROUD 1

29 314801-053 START THE PULL DISK ASSEMBLY. 1

30 313701 MUFFLER ASSY 1

31 96131 GASKET,EXHAUST 1

32 91038 BOLT, STUD 2

33 293601-055 FUEL TANK CAP COMP 1

34 313101 FUEL TANK 1
35 91399 BOLT M6X38 1
36 313401 BUSHING,FUEL TANK 1

37 91370 BOLT M6X16 4

38 299901 FILTER 1

39 312801 CARBURETOR ASSY 1

40 95457 FUEL LINE 1

41 313901 SHAFT,GOVERNOR ARM 1

42 96808 WASHER,GOVERNOR ARM SHAFT 1

43 93520 SEAL,GOVERNOR ARM SHAFT 1

44 243902 PIN,LOCK 1



45 314001 GOVERNOR ARM 1

46 91816 1

47 90035 HEXAGON BOLTS WITH FLANGE 2

48 312701 ROD,GOVERNOR 1

49 314201 SPRING,THROTTL RETURN 1

50 314101 SPRING,GOVERNOR 1

51 90036 NUT 2

52 314401 SHROUD ASSY,UPPER 1

53 95626 TUBE,BREATHER 1

54 94415 CLIP,FUEL LINE 3

55 310306 CRANKSHAFT ASSY 1

56 90037 NUT 2

57 94225 WASHER,CRANKSHAFT 1

58 314303 GOVERNOR ASSEMBLY 1

59 96162 GASKET,BREATHER CHAMBER 1

60 310602 CAP,BREATHER CHAMBER 1

61 310901 DOWEL PIN,CASECOVER 2

62 310102 COVER ASSEMBLY, CRANKCASE 1

63 93523 OIL SEAL 1

64 91366 BOLT M6X18 6

65 91367 BOLT M6X45 2

66 310608 FILTER,BREATHER 1

67 95904 TUBE 1

68 315601-138 DIPSTICK 1

69 90038 NUT LOCK 2

70 210801 CLIP 1

71 97566 IGNITION COIL ASSY 1

72 91040 BOLT STUD,IGNITION COIL 1

73 91041 BOLT STUD,RECOIL STARTER 2

74 310403 FLYWHEEL ASSEMBLY 1

75 304602 FAN,RECOIL STARTER 1

76 244501 PULLEY,STARTER 1

77 90003 NUT 1

78 292506 SHIELD, MUFFLER 1

79 96130 GASKET,AIR CLEANER 1

80 312901 AIR CLEANER ASSEMBLY 1

81 91022 BOLT, STUD 2

82 96128 PACKING,INTAKE 1

83 312301 INSULATOR,CARBURETOR 1

84 96129 PACKING,CARBURETOR 1

85 300605 CIRCULAR PLATE 1

86 310606 BREATHER VALVE SPRING 1

87 94007 WASHER,DRAIN PLUG 1

BOLT，DRAIN PLUG 


